
Appendix 2-3 Water Quality Survey 

1. Report 

A-160～A-171 

 

2. Outline of the Survey Results 

Since the Team obtained the wastewater quality data of Al Bireh and Nablus, but did not obtain that 

in Jericho, we took and analyzed the sample from Intercontinental Hotel(ICH) and Presidential Guard 

Camp(PGC), which have a wastewater treatment facility, and withdrawn wastewater of cesspit from 

residential houses and buildings. The samples from ICH and PGC were two(2) each, Inflow and 

outflow, on 16th February, and that from cesspits taken by vacuum cars were total six(6) on 21st 

February. 

The analysis results are shown in Table 2-2-1 and 2-2-2. The concentration of ICH’s inflow data was 
[...]
WWTPs in the Intercontinental Hotel and the Presidential Guard and  from the 
house cesspits used to dispose of wastewater, it can be concluded that: 
 

1‐ As BOD5 to COD ratio was > 0.5 in both influent of the Intercontinental 
Hotel and the Presidential Guard, then wastewater there is considered 
to be highly biodegradable. 

2‐ As BOD5 to COD ratio in the samples collected from cesspits in Sabiha 
area and Hisham Palace was <0.3, then wastewater is deemed to 
undergo a chemical treatment before the routine biological treatment.. 

3‐ Removal percentage of BOD5, COD, TSS and Total‐N in the WWTP of 
the Presidential Guard was higher than that in the Intercontinental 
Hotel which indicates that the WWTP in the Presidential Guard is more 
efficient. 

 
9. Recommendations 
 

1‐ The technology used to treat wastewater in the Presidential Guard 
WWTP should be studied carefully in order to make use of its 
application in designing and constructing the anticipated central WWTP 
for the whole city of Jericho and its surrounding communities. 

2‐ WW characteristics in cesspits should be studied in more cesspits (i.e. 
more than 30 cesspits in different areas of the city).  

 
 
 

Parameter Range (mg/l) Average (mg/l)
BOD5 208‐616 328 
COD 480‐1,500 850 
TSS 3,010‐8,390 4,120 
EC (µs/cm) 1,640‐2440 1956 
PO4 1.9‐6.5 4.7 
Total‐N 123‐184 152 

A-170



 12

 
ANNEX 

 

 
Results of the WW samples collected from Jericho City 

During February 2011 

 
 
 

No Location Date pH unit EC µs/cm
BOD5 
mg/l 

COD
mg/l

TSS 
mg/l

PO4 
mg/l

Total‐N 
mg/l 

1 
Intercontinental 
Hotel (influent) 

16/2/2011 6.97 2050 167 320 120 6.2 134 

2 
Intercontinental 
Hotel (Effluent) 

16/2/2011 7.51 2430 26 224 48 2 46 

3 
Presidential 
Guard (influent) 

16/2/2011 6.61 1800 540 960 286 11.8 152 

4 
Presidential 
Guard (Effluent) 

16/2/2011 7.63 2040 64 320 18 11 33 

5 
Palestine St. 
(house) 

21/2/2011 6.27 1640 312 800 4240 2.1 140 

6 
Sabiha area 
(house) 

21/2/2011 6.97 1697 182 720 1090 1.9 123 

7 
El Sultan St. 
(house) 

21/2/2011 6.54 1920 400 640 4310 3.2 176 

8 
El Sultan St. 
(house) 

21/2/2011 6.71 2440 248 480 3680 4.1 162 

9 
Al Maghtas St. 
(Building) 

21/2/2011 6.13 2390 616 1500 8390 10.1 184 

10 
Hisham Palace 
St. (house) 

21/2/2011 6.76 1650 208 960 3010 6.5 
 

128 
 

A-171



Appendix 2-4 Range of Topography Survey 

 

1. Map of Topography Survey Range 

A-173 

 

2. Outline of Topography Survey 

Topography survey was originally decided to be; 18ha for the WWTP, 4 ha for the access road 

and 1 ha for two places of crossing Wadi of the topography survey, and 80km of the centerline and 

profile survey for the pipeline route.  Then since later PWA asked to carry out regal survey for the 

WWTP site and the access road area, and this was executed. In addition, PWA again asked to extend 

the centerline and profile survey for the future pipeline route of 62km and the Team executed the 

required survey. The range is shown the map at next page.    

 

 

A-172



ROAD1

RO
AD
2

RO
AD
2

ROA
D2

ROAD1

ROAD1

R
O
A
D
3

R
O
A
D
3

R
O
A
D
3

R
O
A
D
3

R O
A
D
4

ROAD4

ROAD4

R
O
A
D
4

R
O
A
D
5

R
O
A
D
5

R
O
A
D
5

R
O
A
D
6

R
O
A
D
6

R
O
A
D
1
6

R
O
A
D
1
6

R
O
A
D
1
6

R
O
A
D
1
7

R
O
A
D
1
7

ROAD17R
O
A
D
1
8

R
O
A
D
1
8

ROAD19

ROAD20

ROAD21

ROAD21

ROAD21ROAD22

ROAD22

ROAD22

ROAD23

ROAD23

ROAD23

ROAD24

ROAD24 ROAD24

R
O
A
D
2
5

R
O
A
D
2
5

R
O
A
D
2
5

ROAD26 ROAD26

R
O
A
D
2
6

ROAD2
6

R
O
A
D
2
6

ROAD26 ROAD26

ROAD26

ROAD26

ROAD26

R
O
A
D
2
7

R
O
A
D
27

R
O
A
D
27

R
O
A
D
3
5

R
O
A
D
3
5

R
O
A
D
3
5

ROA
D36

ROA
D36

RO
AD
36

ROAD36

R
O
A
D
37

R
O
A
D
37

R
O
A
D
37

R
O
A
D
3
7

ROA
D2

ROAD
2

ROAD1

ROA
D2

ROAD23

R
O
A
D
3

R
O
A
D
37

RO
AD
37

RO
AD
37

R
O
A
D
37

ROAD85

RO
AD
85

ROAD85

R
O
A
D
8
5
R
O
A
D
8
5

R
O
A
D
8
5

R
O
A
D
85

R
O
A
D
4

ROAD4

A-173

Topography Survey Range in Jericho Municipality



Appendix 3 Examinations 
 

Appendix 3-1 Capacity Calculations for WWTP 

 
1. BASIC CONDITIONS

1-1 BASIC ITEMS

(1) Name             　　　:

(2) Land Area        　　: Approximately 13.0 ha

(3) Ground Level        : -313～-317 m

(4) Inlet Pipe Diameter : Dia 700 mm 33000m3/d 0.3819444 m3/s 0.5694

(5) Land Use         　　: Farm

(6) Collection System : Separate Sewer System

(7) Treatment Metho [ Sewage Treatment ] Extended Aeration
  [ Sludge  Treatment ] Sludge drying bed

(8) Effluent Discharge Point   : Qelt Wadi

(9) Discharge Point Wadi Bed level : -320 m

(10) Design Target Year      : 2020

1-2 Design Population

Design Population (STP)  Ultimate 60,400
Design 36,000

1-3 Design Sewage Flow
Ultimate (1) Daily Average Proposed: 9,900 m3/day

(2) Daily Maximum Proposed: 14,400 m3/day
(3) Hourly Maximum Proposed: 29,000 m3/day

Design (1) Daily Average Proposed: 6,600 m3/day
(2) Daily Maximum Proposed: 9,800 m3/day
(3) Hourly Maximum Proposed: 19,100 m3/day

1-4 Design Sewage Quality

(1) BOD Influent: 500 mg/L Effluent: 20 mg/L
(2) SS Influent: 500 mg/L Effluent: 30 mg/L
(3) T-N Influent: 75 mg/L Effluent: 25 mg/L

Jericho Sewage Treatment Plant

 

A-174



2 DESIGN CALCULATION

2-1 DESIGN CONDITIONS AND CRITERIA
2-1-1 Design Sewage Flow

ITEM m3/day m3/hr m3/min m3/sec

Daily Maximum 9,800 408 6.81 0.113
(Q1) (Q1-D) (Q1-H) (Q1-M) (Q1-S)

Hourly Maximum 19,100 796 13.26 0.221
(Q2) (Q2-D) (Q2-H) (Q2-M) (Q2-S)

Daily Maximum 14,400 600 10.00 0.167
(Q1) (Q1-D) (Q1-H) (Q1-M) (Q1-S)

Hourly Maximum 29,000 1,208 20.14 0.336
(Q2) (Q2-D) (Q2-H) (Q2-M) (Q2-S)

2-1-2 Design Sewage Quality

Influent
ITEM Sewage Removal Effluent Remarks

(mg/L) Ratio (mg/L)
BOD (Q1BOD) 500 96.0% 20

SS (Q1SS) 500 94.0% 30
T-N(Q1T-N) 75 66.7% 25

 

20
20

U
lti

m
at

e

Clarifier Treatment

 

A-175



2-1-3 Design Criteria 

2-1-3-1 Oxidation Ditch(for Daily Average Flow)

(1) BOD-SS Load

(2) Nitrification rate

(3) Adopted temperature

(4) MLSS Concentration

(5) Return Sludge Ratio

(6) SRT

(7) Hydraulic Retention Time (HRT)

2-1-3-2 Gravity Thickener

(1) Solid Matter Load

(2) Solids Content

(3) Sludge Recovery

(4) Operation Time

2-1-3-3 Sludge Drying Beds

(1) Water Content

(2) Sludge Recovery

(4) Operation Time

24/1day

%

70.0

99

ITEMS Formula or Value

20-30day

kg/kg/day

mg/l 2,000 - 4,000

>24

by calculation

%

90

60

1.3

by calculationhour

kg/day

%

UNIT Application

0.20.1～0.3

by calculation

- 100

-

%

-

%

0.036kgN/kgMLSS/d

kg/kg/day 13-30 13

0.02-0.05

A-176



2-2 MATERIAL BALANCE CALCULATION(2020)

2-2-1 DESIGN CONDITION
Inlet Quantity m3/d 9,800
Inlet SS mg/l 500
Inlet BOD mg/l 500
Inlet T-N mg/l 75
Outlet SS after Clarifier mg/l 15
Solid Content of Waste Sludge % 0.6
Converting Ratio of SS % 75
Solid Content of Thickened Sludge % 1.3
Recovery Ratio of Thickener % 90.0
Water Content of Sludge Cake % 50.0
Filtration Water Ratio of Sludge Drying % 50.0
Solid Recovery of Sludge Drying % 99.0

2-2-2 RESULT
2-2-2.1 GRIT CHAMBER

Grit Chamber Quantity m3/d 10,182
Grit Chamber DS kg/d 5,292
Grit Chamber SS mg/L 520

2-2-2.2 CLARIFIER
Waste Sludge Solid Content % 0.6
Waste Sludge Generation (dry solid) kg/d 3,920
Waste sludge Volume m3/d 653

2-2-2.3 GRAVITY THICKENER
Thickened Sludge Generation (dry solid) kg/d 3,528
Thickened Sludge Volume m3/d 271
Supernatant SS kg/d 392
Supernatant Flow m3/d 382

2-2-2.4 SLUDGE DRYING BED
Water Content of Sludge Cake % 50.0
Sludge Cake Generation (dry solid) kg/d 3,493
Sludge Cake Volume(daily max) m3/d 7.0
Sludge Cake Volume(Average) m3/d 5.0
Supernatant SS kg/d 35
Supernatant Flow 50% m3/d 136

2-2-2.5 RETURN FROM THICKENER
Quantity m3/d 382
SS Loading kg/d 392
SS mg/L 1,026

2-2-2.6 INLET CONDITION TO OXIDATION DITCH
Sewage Flow m3/d 10,182
SS Loading kg/d 5,292
Inlet SS mg/L 520
Inlet BOD mg/L 450

Inlet T-N mg/L 75

2-2-2.7 OUTLET OF CLARIFIER
Treated Water Flow m3/d 9,529
SS Loading kg/d 143
Outlet SS mg/L 15

 

A-177



2-2-3 MASS BALANCE DIAGRAM(2020)

Q m3/d Q m3/d Q m3/d Q m3/d

SS mg/l SS mg/l SS mg/l SS mg/l

DS kg/d DS kg/d DS kg/d DS kg/d

Q m3/d

DS kg/d

C %

m3/d

Q m3/d m3/d

DS kg/d kg/d

C % %

Q m3/d

DS kg/d

SS mg/L

Q m3/d Q m3/d

DS kg/d DS kg/d

9,800 10,182 10,182 9,529

7

382 136

653

3,920

Qmax

Qave

DS

0.6

392 35

392

3,528

1.3

GRAVITY
THICKENER

SLUDGE DRYING
BEDS1,026

Water
Contents

WASTE WATER
TANK

382

271 5

CAKE

3,493

50.0

520 15

OUTLETINLET GRIT CHAMBER REACTOR CLARIFIER

Screenings

4,900 5,292 5,292 143

500 520

 

A-178



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

2-3-2.4 SLUDGE DRYING BED
Water Content of Sludge Cake % 50.0
Sludge Cake Generation (dry solid) kg/d 4,493
Sludge Cake Volume(daily max) m3/d 9.0
Sludge Cake Volume(daily averaga) m3/d 5.8
Supernatant SS kg/d 45
Supernatant Flow  50% m3/d 145

2-3-2.5 RETURN FROM THICKENER &  Drying Bed
Quantity m3/d 397
SS Loading kg/d 678
SS mg/L 1,708

2-3-2.6 INLET CONDITION TO OXIDATION DITCH
Sewage Flow m3/d 14,508
SS Loading kg/d 3,545
Inlet SS mg/L 244
Inlet BOD mg/L 250
Inlet T-N mg/L 63

2-3-2.7 OUTLET OF CLARIFIER
Treated Water Flow m3/d 14,101
SS Loading kg/d 212
Outlet SS mg/L 15

2-3 MATERIAL BALANCE CALCULATION(Ultimate)

2-3-1 DESIGN CONDITION
Inlet Quantity m3/d 14,400
Inlet SS mg/l 500
Inlet BOD mg/l 500
Inlet T-N mg/l 75
Outlet SS after Clarifier mg/l 15
Solid Content of Waste Sludge % 0.6
Converting Ratio of SS % 75
SS Removal Ratio in Primary Clarifier % 55
Solid Content of Thickened Sludge % 1.3
Recovery Ratio of Thickener % 90.0
Digested Ratio to DS % 40.0
Gas Generation Ratio to Reduced DS m3/kg 1.0
Water Content of Sludge Cake % 50.0
Solid Recovery of Dewatering % 99.0

2-3-2 RESULT
2-3-2.1 GRIT CHAMBER

Grit Chamber Quantity m3/d 14,797
Grit Chamber DS kg/d 7,878
Grit Chamber SS mg/L 532

2-3-2.2 Primary Clarifier
Primary Clarifier Outlet Quantity m3/d 14,508
Primary Clarifier  DS kg/d 3,545
Primary Clarifier SS mg/L 244
Primary Clarifier Sludge Quantity m3/d 289
Primary Clarifier density % 1.5
Primary Clarifier Sludge DS kg/d 4,333

2-3-2.3 Thickener for Primary Clarifier
Thickened Sludge Quantity m3/d 130
Thickened Sludge DS kg/d 3,900
Thickened Sludge Density % 3.0
Supernatant Quantity m3/d 159
Supernatant DS kg/d 433
Supernatant SS mg/L 2,727

2-4-2.4 Digester
Digested Sludge Quantity m3/d 130
Digested Sludge DS kg/d 2,340
Digested Sludge Density % 1.8
Digested Gas Quantity m3/d 1,560

2-3-2.3 CLARIFIER
Waste Sludge Solid Content % 0.6
Waste Sludge Generation (dry solid) kg/d 2,443
Waste sludge Volume m3/d 407

2-3-2.4 GRAVITY THICKENER
Thickened Sludge Volume m3/d 169
Thickened Sludge Generation (dry solid) kg/d 2,199
Thickened Sludge Density % 1.3
Supernatant Flow m3/d 238
Supernatant SS kg/d 244
Supernatant SS mg/L 1,026

A-179



2-3-3 MASS BALANCE DIAGRAM (Ultimate)

Q m3/d Q m3/d Q m3/d Q m3/d

SS mg/l SS mg/L SS mg/L SS mg/l

DS kg/d DS kg/d DS kg/d DS kg/d

Q m3/d

Digestion Gas SS kg/d

Q m3/d C %

as DS kg/d

Q m3/d

DS kg/d

C %

Q m3/d Q m3/d

SS mg/L SS kg/d

DS kg/d C %

m3/d

Q m3/d Q m3/d Q m3/d m3/d

SS mg/L SS kg/d SS kg/d kg/d

DS kg/d C % C % %

           Feeding to Sludge Drying Bed

Q m3/d

SS kg/d

C % Q m3/d Q m3/d

SS kg/d SS kg/d

1,560

1,560

3.0

9Qmax

4,333

1.5

130

3,900

169

2,199

1.3 Water
Contents

DS

Qave

OUTLET

500 532 244 15

INLET REACTOR CLARIFIERGrit Chamber PRIMINARY
CRARIFIER

WASTE WATER
TANK

397

6

CAKE

4,493

50.0

0.6

DIGESTOR

678

244 45

1,708

GRAVITY
THICKENER

SLUDGE DRYING
BEDS

1.8433

299

4,538

1.5 238 145

425

2,551

14,797

7,878

14,400

7,200

14,101

212

159

2,727

130

2,340

14,508

3,545

GRAVITY
THICKENER

289

 
 

 

 

 

A-180



3. CAPACITY CALCULATION(2020)

3.1 Wastewater Receiving Tank
3.1.1 Design Condition

(1) Design Flow  (Hourly Maximum) Q1-H = 40 m3/hr

Q1-M = 0.667 m3/min

3.1.2 Design Criteria 

(1) Surface Road SR    2 m3/m2/hr

(2) Retention Time T≧ 1 hr

3.1.3 Capacity Calculation

SYMBOL

Structure

Type - Rectangular Type

Required Area V Q1-H /SR    ≦ 20.0 m3

Required Volume V Q1-Hx T    ≧ 40.0 m3

Basin BN 1 basin  

Width W 5.0 m

Length L 5.0 m

Water Depth H 3.1 m

Check

Tank Surface A W x L = 25.0 m2

Tank Volume V W x L x H = 50.8 m3

Surface Road SR 1.6 m3/m2/hr

Less than 2 …OK

Retention Time T 1.3 hr

More than 1 …OK

3.1.4 Result

Dimension            =W5.0mxL5.0mxWH3.5m

ITEM DESIGN

V/ Q1-H  =

A / Q1-H  =

 

A-181



3.2 Grit Chamber
3.2.1 Design Condition

(1) Design Flow  (For Weekend Hourly Maximum) Q2-D = 29,000 m3/day(for ultimate)

Q2-S = 0.336 m3/sec

3.2.2 Design Criteria 

(1) Hydraulic Load WSL    5,000 m3/m2/day

(2) Retention Time T≧ 15 sec

3.2.3 Capacity Calculation

SYMBOL

Structure

Type Vortex Circle Radiation-Flow Type

Required Surface Area RSA1 Q2-D / WSL    5.8 m2

Channel Number CN 2 chamber (stand-by 1)

Diameter D (RSA1/CN x 4/3.14)1/2= 2.72 m2 adopt 3 m

Depth H Q2-S x T/(D2 x 3.14 / 4)= 0.71 m adopt 0.75 m

Check

Hydraulic Load Q2-D /(D2x3.14/4) /CN = 4,103 m3/m2/day

Less than 5,000 …OK

Retention Time (D2 x 3.14 / 4 x H) x CN / Q2-S = 16 sec

More than 15 …OK

3.2.4 Result

Dimension            Diameter 3m x Depth 0.75m x  2 chamber 

Note : The grit chamber shall be redesigned by the contractor.

DESIGNITEM

 

A-182



3.3 Distribution Chamber (attached in Grit Chamber)
3.3.1 Design Condition

(1) Design Flow for This Project Q2-D = 29,000 m3/day

Q2-M = 20.14 m3/min

3.3.2 Design Criteria 

(1) Retention Time T    2 min

3.3.3 Capacity Calculation

SYMBOL

Structure

Type - Rectangular Type

Required Volume V Q2-M x T     40.3 m3

Basin BN 1 basin  

Width W 4.3 m

Length L 3.5 m

Water Depth H 3.1 m

Check

Tank Volume V W x L x H = 47 m3

Retention Time 2.3 min

More than 2 …OK

3.3.4 Result

Dimension            Width 4.3m x Length 3.5m x Depth 3.1m x 1 basin

ITEM DESIGN

(W x H x L x BN) / Q2-M  =

 

A-183



3.4 Reactor (Extended Activated Sludge Process)
3.4.1 Design Condition

(1) Design Flow 1 (Winter : 1/1.2) Q3-avD = 8,200 m3/day From water supply data

Design Flow 2 (Other Season: Daily Max) Q3-mxD = 9,800 m3/day

(2) Water Quality

Influent Effluent

BODin 500 mg/L BODout 20 mg/L

SSin 500 mg/L SSout 30 mg/L

T-Nin 75 mg/L T-Nout 25 mg/L

3.4.2 Design Criteria 

(1) Nitrification Rate Kn= 0.036 kgN/kgMLSS/d

(2) Influent Sewage Temperature T  = 13 ºC Winter Season

(3) Necessary Volume Ti    2.0 times to Nitrifucation time

(4) BOD-SS Load BODSSR≦ 0.2 kg/kg/d

3.4.3 Nacessary Volume Calculation

In the case of Jericho, the water consumption in winter season has been reduced, and then

the average flow is adopted to the design flow for the nitrification because the efficiency

 of nitrification is drastically lowered in the case of low temperature.

(1) Retained MLSS density based on the surface load 

From design standard for activated sludge system in Japan 

Ｘ≦[4.90 /ｒ×10^6×Ｔ^0.95×(SVI)^(-0.77)/Ｓ]^(1/1 2,799 mg/L→ 2,500 mg/L

Ｘ: Limit of MLSS 0.

r: Fluctuation ratio of daily max/daily ave.= 1.9 --

SVI: Sludge volume index= 200 mL/g

S: Final clarifier surface load= 10.8 m3/m2/d by  chapter 3.4 

(2) Kj N (to be nitrificated N) load

Lkj=α*Qav*T-Nin= 461.25 kg/d

      α：the rate of Kj-N in T-n= 0.75

(3) Necessary Reactor Volume by Nitrogen Load

V=Ｌkj/(Kn*X/1000)*Ti= 10,250 m3 Selected

(4) Necessary Reactor Volume by BOD-SS Load

V=Qmx*BODin/(X/1000)/BODSSR 9,800 m3
 

 

 

 

 

A-184



3.4.4 Capacity Calculation

SYMBOL

Structure

Type - Unlimitted Circular

Tank number TN 2 basins

Necessary Volume Vn 10,250 m2

Ditch Width W 8 m  adopt

Water Depth WH 5.5 m

Effective Section Area Af Af=W*WH-1/2*(0.3*0.9+0.3*0.3)=

43.8 m2

Necessary Ditch Length Lt Lt=V/Af= 117.0 m

Length of the round Parts Lr Lr =8.3*π= 26.0 m

Length of the Strait Parts Ls Ls=(Lt-Lr)/2= 45.5 m→ 49.0 m

Actual Volume Va Va=(Lr+2Ls)*2= 10,867 m3

SYMBOL

Check
Volume Va=10,867m3>Vn=10,250 More than …OK

Retention Time Va/Q3-mxD*24= 26.61 hr

3.4.5 Result

Dimension            Width of Ditch 8.0m x Water depth 5.5m x Strait Parts 49m

+Round Parts Dia. 8.3m(The part of center)

ITEM DESIGN